

IKATES, s.r.o. - Laboratory for glass and building products testing



Tolstého 186, 415 03 Teplice, Czech Republic

tel. : +420 417 503 093, tel./fax: +420 417 502 825

e-mail: ikates@volny.cz, <http://go.to/ikates>

Notified testing laboratory No.1394

Summary report No. A – 76-1S/2006

Thermally toughened safety glass and enamelled thermally toughened safety glass

Initial type testing according to EN 12150

For details see testing reports No. A-252/2005 and A -76-1/2006

Producer: Glaverbel SA

Under responsibility of:

Glaverbel SA, Div. Processed Glass

Chaussée de la Hulpe 166, B-1170 Brussels, Belgium

**Product : Thermally toughened safety glass 3 to 19 mm
Enamelled thermally toughened safety glass 3 to 19 mm**

Conclusion : Tested samples are in agree with requirements of EN 12150.

Date: 25.11.2006

A handwritten signature in blue ink, appearing to be 'J. Stránský', is written over a dotted line.

Ing. Jiří Stránský
manager of the testing laboratory



CE